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Declaration of conformity

n° 12132/ 2018

According to the results of the following tests:

EN 16139 test report n. 252599- 1/2018
EN 16139 test report n. 252599- 2/2018
EN 1728 testreport n. 252599- 3/2018
EN 1728 test report n. 252599- 4/2018
EN 1728 testreport n. 252599- 5/2018
EN 1728 test report n. 252599- 6/2018
EN 1728 testreport n. 252599- 7/2018
EN 1728 test report n. 252599- 8/2018
EN 1728 test report n. 252599- 9/2018
EN 1728 testreport n. 252599- 10/2018
EN 1728 testreport n. 252599- 11/2018
EN 1728 testreport n. 252599- 12/2018
EN 1728 test report n. 252599- 13/2018
EN 1728 test report n. 252599- 14/2018
EN 1728 test report n. 252599- 15/2018
EN 1022 testreport n. 252599- 16/2018

we hereby testify that
ALPHA 4 legs with arms

of company
CERANTOLA S.P.A. - VIA GIORGIONE 2-ZONA IND.LE - 31037 RAMON DI LORIA (TV)ITALIA

complies with the strenght, durability and safety requirements
of 1st level of EN 16139:2013

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppgan Directives which regulate the electronic
signature systems.

i
. Andrea Giavon

23 Agosto 2018

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no others. Additions, deletions
or alterations are not permitted.



—r— © CATASSpA. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Tests, certification and research Www.catas.com lab@catas.com

Date received: 01/06/18 CERANTOLA S.P.A.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Report consists of 16 test reports. ITALIA

Date of issue: 23/08/18

Defects before testing: None

Sample name: ALPHA 4 legs with arms

SAMPLE N° 252599

Overall dimensions: 570 x 540 x 800 (h) mm

List performed tests:

1. Safety requirements EN 16139:2013+AC:2013

2. Information for use EN 16139:2013+AC:2013

3. Seat and back static load test EN 1728:2012+AC:2013
4. Vertical load on back rest EN 1728:2012+AC:2013 @

5. Arm sideways static load test EN 1728:2012+AC:2013
6. Arm downwards static load test EN1728:2012+AC:2013
7. Vertical upwards static load on arm rests EN 1728:2012+AC:2013
8. Seat and back fatigue test EN 1728:2012+AC:2013

9. Seat front edge durability test EN 1728:2012+AC:2013
10. Arm fatigue test EN 1728:2012+AC:2013

11. Leg forward static load test EN 1728:2012+AC:2013
12. Leg sideways static load test EN 1728:2012+AC:2013
13. Seat impact test EN 1728:2012+AC:2013

14. Back impact test EN 1728:2012+AC:2013

15. Arm rest impact test EN 1728:2012+AC:2013

16. Stability - EN 1022:2005

This document is validated by digital signature and fime stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signalure systems.

lanaging Director
r. Andrea Giavon

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 1 of 2



T —— B CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Tests, certification and research Www.catas.com lab@catas.com

SAMPLE N° 252599

Date of issue: 23/08/18
Sample weight: Not determined
Sample name: ALPHA 4 legs with arms

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 2 of 2



— B CATAS Sp.A.

via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Tests, certification and research www.catas.com

Testing site:

via Braide Matte, 4

33048 San Giovanni al Natisone (UD)
tel. +39 0432 747211

lab@catas.com

AECREDI

LAB N* 0027
Meambro degli MRA EA, IAF e ILAC

TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 / 1 31037 RAMON DI LORIA (TV)
] [TALIA
Date received: 01/06/18
Date of test: 12/06/18
Date of issue: 23/08/18

Sample name: ALPHA 4 legs with arms

Safety requirements EN 16139:2013+AC:2013

Safety requirements clause 4

. Statement checked
‘ Corner and edges in contact with the users:
- Absence of sharp edges and corners Yes
Edges on the handles:

Remarks

» Absence of sharp edges and corners in the direction of the force Handles not present

Other edges:

- Absence of sharp edges and corners Yes

Accessible hollow components:

\ * The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

« It shall not be possible for any movable and adjustable part of the
chair to come operate unintentionally.

Movable and adjustable parts
not present

Connections between parts of the structure:

« It shall not be possible for any load bearing part of the seating
to come loose unintentionally

No

Parts which are lubricated:

« All the parts which are lubricated shall be designed to protect users

Lubricated parts not present

Shear and squeeze points between movable parts = 8 mm < 25 mm:
« Shear and squeeze points under influence of powered mechanism

- Shear and squeeze points during normal use and during normal

Mechanism not present

movements and actions Na
|Eonformity to clauses 4.1 and 4.2 of standard EN 16139:2013: YES

The sample name and, when rel
report relates to the sample sub

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

nt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
ed for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




I #  CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanm al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - labf@catas.com tel. +39 0432 747211

Tests: certification and research www.catas.com labiicatas.com
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /2 31037 RAMON DI LORIA (TV)
. ITALIA
Date received: 01/06/18
Date of test: 30/07/18 i
Date of issue: 2s/0818 | b
Sample name: ALPHA 4 legs with arms

Information for use EN 16139:2013+AC:2013

Information for use clause 7

Statement checked Remarks

Information for use in the language of the country in which

the chair will be delivered to the end user Italian language

Information regarding the intended use (Annex B of EN 16139:2013) Present
Instruction for operating the adjusting mechanisms, where applicable Not applicable
Assembly instructions, where applicable Not applicable
Instruction for the care and the maintenance of the chair Present

Information on the choice of castors in relation to the floor surface
if the chair is fitted Cagtars Dotipresent
Advice that only trained personnel may replace or repair seat
height adjustment components with energy accumulators if Seat height adjustment not present
the chair is fitted

Conformity to clause 7 of standard EN 16139:2013: YES

This document is validated by digital signature and fime stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



ME— B CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACCRE D IA 3 R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALIANO DI ACCREDITAMENTO ™

+39 0432 747211 - lab(@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com l“b@catas'cc’m Memts \E;E !Tr;,?ugijm.: e ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /3 31037 RAMON DI LORIA (TV)
_ ITALIA

Date received: 01/06/18
Date of test: 23/07/18 ] [E
Date of issue: 230818 |k
Sample name: ALPHA 4 legs with arms

Seat and back static load test EN 1728:2012+AC:2013

Seat and back static load test, clause 6.4

Test results:

Seat load Back force Number
N N of cycles Remarks
1.600 500 10 No defects
Note :

According to EN 1728:2012, back force has been reduced from 560 N to 500 N to avoid tipping.

Seat front edge static load, clause 6.5

Seat load Number
N of cycles Remarks
1.300 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eurgpean Directives which regulate the electronic
signature systems.

The sample name and, when rélgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
repraduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 111




—— & CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RED]A P g
33048 San Giovanni al Natisone (UD} 33048 San Giovanni al Natisone (UD) LENTE [TALIANO DY ACCREDITAMENTO
+39 0432 747211 - labi@catas.com tel. +39 0432 747211

www.catas.com lab@catas.com LAB N' 0027

Tests, certification and research Mambra degli MRA EA, IAF ¢ ILAC

TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599/ 4 31037 RAMON DI LORIA (TV)
_ ITALIA
Date received: 01/06/18
Date of test: 24/07/18
Date of issue: 23/08/18

Sample name: ALPHA 4 legs with arms

Vertical load on back rest EN 1728:2012+AC:2013

Vertical static load on back rest clause 6.6

Test results:

Seat Downwards

Number of
Iolad foll;?e applications Remarks
1.300 600 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and fime stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

ngging Director

The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




— ®  CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACCREDIA P R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE ITALANG Di ACCREDITAMENTO S

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests. certification and research wwiv.catas.com lab(zcatas.com — d‘f}ﬁ {fr;.?g?m LG
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /5 31037 RAMON DI LORIA (TV)
) ITALIA
Date received: 01/06/18
Date of test: 24/07/18
Date of issue: 23/08M18 (¥ “
Sample name: ALPHA 4 legs with arms

Arm sideways static load test EN 1728:2012+AC:2013

Arm sideways static load test clause 6.10

Test results:

Horizontal
Number of
folr\lce applications Remarks
400 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eu, an Direcfives which regulate the electronic
signature systems.

The sample name and, when fedevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



— ®  CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA ] g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE TALIANO DI ACCREDITAMENTO. %

+39 0432 747211 - labf@catas.com tel. +39 0432 747211
Tests, certification and research wwiv.catas.com lab/@catas.com A et

Membro degll MRAEA. IAF 2 ILAC

TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /6 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 01/06/18
Date of test: 24/0718 T
Date of issue: 23/08/18 /] e
Sample name: ALPHA 4 legs with arms

Arm downwards static load test EN1728:2012+AC:2013

Arm downwards static load test clause 6.11

Test results:

Vertical
Number of
fo[r\f‘:e applications Remarks
750 5 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian Jaws and the Eugopean Direclives which reguiate the electronic
signature systems.

lanaging Director

The sample name and, when vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample s itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



i B CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACCRE D IA x
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) HERTEATACANG A AMINT IR

+39 0432 747211 - lab/@catas.com tel. +39 0432 747211
Tests, certification and research wwv.catas.com lab@catas.com Mamsro E;Efgi;fggi?r.are ILAG
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /7 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 01/06/18
Date of test: 24/07M18
Date of issue: 23/08/18 ]
Sample name: ALPHA 4 legs with arms

Vertical upwards static load on arm rests EN 1728:2012+AC:2013

Vertical upwards static load on arm rests clause 6.13

Stacking seating clause 6.13.2

Number of stacking seating declared by the customer: 6
Maximum load: 25 kg

Test results:

Number of Time of
lifting application Remarks
cycles s
10 10 No defects
; Note:

The test has been carried out according to table 1 of EN 16139:2018, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



L & CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC REDIA g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITAUANO D ACCREDITAMENTO L5 ¥

+39 0432 747211 - labf@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab@catas.com Memsro dcg?g;:?gg\?lr‘\Fc ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /8 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 01/06/18
Date of test: 24/07M18
Date of issue: 23/08/18 :
Sample name: ALPHA 4 legs with arms

Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 100.000 No defects

Note:
‘ The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signafure and time stamping in accordance
with the ltalian laws and the Ei an Directives which regulate the electronic
signafure systems.

The sample name and, when kefevant, its description, are given by the orderer, and CATAS does not assume respensibility on this matter. This test
report relates to the sample submitted for the test and no cthers. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



] & CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE D IA i R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TAUANT DEACCREDITAMENTOTSIEN

+39 0432 747211 - lab/@eatas.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab@catas.com LA N70027

Membro degh MRA EA. |AF e ILAC

TEST REPORT
252599 /9

CERANTOLA S.P.A.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Date received: 01/06/18 ITALIA
Date of test: 01/08/18 S R

Date of issue: 23/08/18 ¥ . ‘3~__

Sample name: ALPHA 4 legs with arms

Seat front edge durability test EN 1728:2012+AC:2013

Seat front edge durability test clause 6.18

Test results:

Points of Seat force | Number of
application N cycles Remarks
100 mm back from
the front edge 800 50.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eurppean Directives which regulate the electronic
signature sysfems.

naging Director
iavon

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sulhitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



—— B CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA ’ g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALLANO D ACCREDITAMENTO

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research Www.catas.com lab@catas'com Membio ::L:‘E 3;.92?;,-.: e ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /10 31037 RAMON DI LORIA (TV)

ITALIA

Date received: 01/06/18

Date of test: 13/08/18

Date of issue: 23/08/18 e

Sample name: ALPHA 4 legs with arms

Arm fatigue test EN 1728:2012+AC:2013

Arm fatigue test clause 6.20

Test results:

Force
Number
on arm rest of cycles Remarks
400 30.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eu Directives which regulate the electronic
signature systems.

The sample name and, when retevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




e & CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC REDIA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITAUANO DI ACCREDITAMENTO ™

+39 0432 747211 - labi@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab@catas.com Membro QL:;EEI;BEFIA; e ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 / 11 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 01/06/18

Date of test: 20/08/18 :

Date of issue: 23/08/18 o

Sample name: ALPHA 4 legs with arms

Leg forward static load test EN 1728:2012+AC:2013

Leg forward static load test clause 6.15

Test results:

Forward Balancing
horizonglal force seat l\Eorce g#%?cggrs Remarks
500 1.000 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This documnent is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which reguiate the electronic
signature systems.

naging Director

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sublmitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— & CATASSpA Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE D IA K
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALIANO DI ACCREDITAMENTOD.  ~

+39 0432 747211 - labi@catas.com tel. +39 0432 747211
Tests, certification and research wwiv.catas.com lab@catas.com Membra ﬁ;ﬁ.\h!lt;,eg?m.:a iLac
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /12 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 01/06/18

Date of test: 20/08/18 iy

Date of issue: 23/08/18 o F

Sample name: ALPHA 4 legs with arms

Leg sideways static load test EN 1728:2012+AC:2013

Leg sideways static load test clause 6.16

Test results:

Sideways Balancing Numbar
honzonglal force seat ]\iorce of cycles Remarks
400 1.000 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.

anaging Director

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample supynitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



——— 5 CATAS Sp.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE D IA " R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TALIANO DI ACCREDITAMENTD

+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Tests, certification and research www.catas.com lab@catas.com Membro c:j;?l !'}'é.ggi’u.:o ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /13 31037 RAMON DI LORIA (TV)
; ITALIA

Date received: 01/06/18

Date of test: 22/08/18 ; i

Date of issue: 23/08/18 oy J'"

Sample name: ALPHA 4 legs with arms

Seat impact test EN 1728:2012+AC:2013

Seat impact test clause 6.24

Test results:

Mass of Height
impactor | of drop (I;#uc;r;ge; Remarks
kg mm P
25 240 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when felevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 11




+39 0432 747211 - lab/@catas.com tel. +39 0432 747211

—— B CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACCRE D IA &
33048 San Giovanm al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE [TALIANG DI ACCREDITAMENTO. e

Tests, certification and research Www catas.com lab&@catas.com Memea J:'.‘,H'é,f'g.z-.?w eILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGICNE 2-ZONA IND.LE
252599 /14 31037 RAMON DI LORIA (TV)

ITALIA

Date received: 01/06/18 "

Date of test; 22/08/18

Date of issue: 23/08/18 : e,

Sample name: ALPHA 4 legs with arms

Back impact test EN 1728:2012+AC:2013

Back impact test clause 6.25

Test results:

Mass of
Anégle impke:;:tor c'#"ér;gg; Remarks
38 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and fime stamping in accordance
with the ltalian Jaws and the Europegn Directives which regulate the electronic
signalure systems.

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subriitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




Tests, certification and research

@ CATAS S.p.A.

via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - labi@catas.com

www.catas.com

Testing site:
via Braide Matte, 4 ACC RE D IA i g
33048 San Giovanni al Natisone (UD) VENTE ITAUANO DI ACCREDITAMENTO.

tel. +39 0432 747211

(7L LAB N* 0027
'ab‘ g)catas.com Membra degli MRA EAL IAF e ILAC

Date received:
Date of test:
Date of issue:

TEST REPORT
252599 /15

01/06/18
22/08/18
23/08/18

Sample name:

ALPHA 4 legs with arms

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Arm rest impact test EN 1728:2012+AC:2013

Test results:

Arm rest impact test clause 6.26

Mass of
hngle imp}:agctor g’gg‘é’lg; Remarks
38 6,5 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L1 - general.

This document is validated by digital signature and fime stamping in accordance
with the ltalian laws and the Eurppean Directives which regulate the elecironic

signature sysfems.

The sample name and, when

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

pag. 11




e B CATAS Sp.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA 1 R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TAUANO DI ACCREDITAMENTO

+39 0432 747211 - lab(@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab(@catas.com LAR N D027

Membro degli MRA EA, IAF e ILAC

TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
252599 /16 31037 RAMON DI LORIA (TV)
) ITALIA

Date received: 01/06/18
Date of test: 22/08/18
Date of issue: 23/08/18 s il
Sample name: ALPHA 4 legs with arms

Stability - EN 1022:2005

Type of chair: fixed geometry

Minimum horizontal force for rearwards overturning of fixed back chair: 166 N

Forwards overturning
| Horizontal force : 20 N does not overturn
Rearwards overturning
Fixed back chair
Horizontal force i 166 N does not overturn

Tilting chair in the rearmost position
Loading discs on the seat ; /

Sideways overturning for chairs with arms
Horizontal force : 20 N does not overturn

Sideways overturning for chairs without arms
Horizontal force ; /

Forwards overturning for chairs with footrest
Horizontal force : /

Test passed

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eupopean Direclives which regulate the electronic
signature sysfems.

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




cerantola

CERANTOLA S.P.A.

Via Giorgione , 2 z.i. - 31037 Ramon di Loria (TV) - ltaly
T +39 0423 755013 - F +39 0423 755152
R.EA. TV 190527 - Reg. Imp. TV n. 02143740260
C. Id. IVA CEE n: IT 02143740260
Capitale Sociale Euro 120.000.00 iv.
e.mail: info@cerantola.com - websile: www.cerantola.com

COLOS

e.mail: info@colos.it - website: www.colos.it

ALPHA 4 LEGS FRAME USE INSTRUCTIONS

In order to guarantee the product solidity and duration, we suggest to:

- Before use make sure of the product's correct assembly;

- Do not remove any components from the chair manually or by using tools;

- Check that the frame is completely leant to the floor and the floor does not allow
any sliding of the chair;

- Do not swing the chair while using;

- Do not sit on the backrest or arms ;

- Do not stand on your feet or your knee on the chair;

- Do not drag the chair, while moving it;

- Avoid any contact with head source;

- The chair is not suitable for outdoor use, if not clearly indicated;

- Stackable up to 6 without trolley, up to 15 on the trolley

T D E

- In case of liquid reversal on the chair surface clear immediately by using a clean and dry
cloth;

- To clean the plastic use only neutral soap;

- Avoid mandatory the use of chemical solvent or detergent because they might alter the
esthetical and physical characteristics of the product.

EXPECTED USE

- HOME/OFFICE

-  WAITING AREAS

- CONFERENCE ROOMS
- SCHOOLS

- The chair respects the requirement of the norm EN 16139:2013 Level L1

Cerantola Spa



cerantolac

CERANTOLA S.PA.

Via Giorgione , 2 z.i. - 31037 Ramon di Loria (TV) - ltaly
T +39 0423 755013 - F +39 0423 755152
R.EA. TV 190527 - Reg. Imp. TV n. 02143740260
C. Id. IVA CEE n: IT 02143740260
Capitale Sociale Euro 120.000,00 v
e.mall: info@ cerantola.com - website: www.cerantola.com

COLOS

e.mail: info@colos.it - website: www.colos.it

ISTRUZIONI D’USO SEDIA ALPHA -FUSTO 4 GAMBE
Al fine di garantire la stabilita e la durata nel tempo dell’articolo, si consiglia di:

- Prima dell'uso assicurarsi che l'articolo sia assemblato correttamente.

- Non rimuovere alcun componente della sedia manualmente o tramite ['utilizzo di utensili.

- Verificare che il prodotto venga utilizzato con la base della struttura metallica appoggiata al
pavimento e che lo stesso non consenta scivolamento.

- Non fare oscillare il prodotto durante I’utilizzo.

- Non sedersi sulla spalliera o sui braccioli.

- Non salire con i piedi e/o con le ginocchia sulla sedia

- Per spostare I’articolo, evitare il trascinamento.

- Evitare il contatto con fonti di calore.

- 1l prodotto non ¢ adatto ad uso esterno, se non richiesto.

- Si possono impilare 6 sedie senza carrello , 15 su carrello

CONSIGLI DI MANUTENZIONE

- Iliquidi rovesciati devono essere assorbiti immediatamente con un panno pulito ed asciutto.

- Per le parti in plastica e verniciate utilizzare sapone neutro.

- EVITARE TASSATIVAMENTE I'uso di solventi o di detergenti chimici, poiché
potrebbero alterare le caratteristiche estetiche e fisiche dell’articolo.

USO PREVISTO
- Seduta per casa / ufficio
- Seduta per sale attesa
- Seduta per sale conferenza

- Seduta per comunita/scuole

- Lasedia & conforme alla norma EN 16139:2013-Livello 1

CERANTOLA SPA



— CATAS Sp.A. Sede: Via Antica, 24/3 CATAS Brianza
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5
nr. iscr. C.F. 01818850305 Tel. 0432.747211 ra. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567

Testing Certification Research P.IVA : 01818850305 hitp://www.catas.com lissone(@catas.com
C.Soc. €984.250,00 i.v. lab@catas.com

Declaration of conformity

n°® 12833 /2021

According to the results of the following tests:

EN 16139 test report n. 305922- 1/2021
EN 16139 test report n. 305922- 2/2021
EN 1728  test report n. 305922- 3/2021
EN 1728 test report n. 305922- 4/2021
EN 1728  test report n. 305922- 5/2021
EN 1728  test report n. 305922- 6/2021
EN 1728  testreport n. 305922- 7/2021
EN 1728  test report n. 305922- 8/2021
EN 1335-3 test report n. 305922- 9/2021
EN 1022  test report n. 305922-10/2021

we hereby testify that

ALPHA

of company
CERANTOLA S.P.A. - VIA GIORGIONE 2-ZONA IND.LE - 31037 RAMON DI LORIA (TV)ITALIA

complies with the strenght, durability and safety requirements
of 1st level of EN 16139:2013

This document is part of a PDF file digitally signed by Franco Bulian on
12/05/21.

May 11th, 2021

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no
others. Additions, deletions or alterations are not permitted.



—— CATAS S.p.A.
" via Antica, 24/3
’ \ 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - labfwcatas.com

Testing Certification Research www.catas.com
Date of receipt: 19/02/21 CERANTOLA S.P.A.
. VIA GIORGIONE 2-ZONA IND.LE
Date of issue: 11/05/21 31037 RAMON DI LORIA (TV)
ITALIA

Report consists of 10 test reports.
Defects before testing: None

Sample name: ALPHA

SAMPLE N° 305922

Overall dimensions: 660 x 660 x 880 (h) mm

List of test reports:

1. Safety requirements EN 16139:2013+AC:2013

2. Information for use EN 16139:2013+AC:2013

3. Seat and back static load test EN 1728:2012+AC:2013
4. Vertical load on back rest EN 1728:2012+AC:2013

5. Seat and back fatigue test EN 1728:2012+AC:2013
6
7
8
9
1

. Seat front edge durability test EN 1728:2012+AC:2013

. Seat impact test EN 1728:2012+AC:2013

. Back impact test EN 1728:2012+AC:2013

. Rolling resistance of unloaded chair EN 1335-3:2009 AC:2009, clause 7.4
0. Stability EN 1022:2018, clause 7.3

This document is part of a PDF file digitally signed by Franco Bulian on
12/05/21.

The sample name and;"when its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test a ‘others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

Page 10of 2



—] CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

Testing Certification Research www,catas,com
SAMPLE N° 305922
Date of issue: 11/05/21
Sample weight: Not determined
Sample name: ALPHA

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matler. This test report relates to the
sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

Page 2 of 2



= . H -
CATAS SpA. Testing site:
via Antica, 24/3 via Antica, 24/3 ACC RED IA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TALIANO OI ACCREDITAMENTO.

+39 0432 747211 - lab(wcatas.com tel. +39 0432 747211
Testing Certification Research Wwww.catas.com labi@catas.com AL L [
TEST REPORT
CERANTOLA S.P.A.

305922 / 1 VIA GIORGIONE 2-ZONA IND.LE

Revisioh: 0 31037 RAMON DI LORIA (TV)
= ITALIA

Date of receipt: 19/02/21

Date of test: 09/03/21

Date of issue: 11/05/21

Sample name: ALPHA

Safety requirements EN 16139:2013+AC:2013

Safety requirements clause 4

Statement checked Remarks
Corner and edges in contact with the users:
« Absence of sharp edges and corners Yes
Edges on the handles:
= Absence of sharp edges and corners in the direction of the force Yes
Other edges:
» Absence of sharp edges and corners Yes

Accessible hollow components:

« The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

* It shall not be possible for any movable and adjustable part of the No
chair to come operate unintentionally.

Connections between parts of the structure:

= It shall not be possible for any load bearing part of the seating No
to come loose unintentionally

Parts which are lubricated:

« All the parts which are lubricated shall be designed to protect users Yes

Shear and squeeze points between movable parts 2 8 mm = 25 mm:

= Shear and squeeze points under influence of powered mechanism No
« Shear and squeeze points during normal use and during normal No
movements and actions

Conformity to clauses 4.1 and 4.2 of standard EN 16139:2013+AC:2013: YES

This test report is part of a PDF file digitally signed by Franca Bulian
on 12/05/21.

The man
Dr\Franco Buli

Love [P 1 P

eclor

The sample name a&i wherlrelevant,.ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in ils entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

page 1/1



— CATAS S.p.A. Testing site:
via Antica, 24/3 via Antica, 24/3 ACCRE DlA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) VENTE ITALIANO DI ACCREDITAMENTO

+39 0432 747211 - lab(@catas.com tel, +39 0432 747211
Testing Certification Research Www.catas.com lab(@catas.com omibro i WAL e TiAg
TEST REPORT
CERANTOLA S.P.A.
305922 /2 VIA GIORGIONE 2-ZONA IND.LE
Revision: 0 31037 RAMON DI LORIA (TV)
evision: ITALIA
Date of receipt: 19/02/21
Date of test: 05/05/21
Date of issue: 11/05/21
Sample name: ALPHA

Information for use EN 16139:2013+AC:2013

Information for use clause 7

Statement checked Remarks

Information for use in the language of the country in which

the chair will be delivered to the end user Italian and English languages

Information regarding the intended use (Annex B of EN 16139:2013+AC:2013) Present
Instruction for operating the adjusting mechanisms, where applicable Present
Assembly instructions, where applicable Not applicable
Instruction for the care and the maintenance of the chair Present

Information on the choice of castors in relation to the floor surface

if the chair is fitted Present
Advice that only trained personnel may replace or repair seat Present
height adjustment components with energy accumulators if the chair is fitted

Conformity to clause 7 of standard EN 16139:2013+AC:2013: YES

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name anl whe&ilsvant ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test ‘others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in ils entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

page 1/1




CATAS S.p.A.

via Antica, 24/3

33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab{wcatas.com
Www,catas.com

Testing site:

via Antica, 24/3

33048 San Giovanni al Natisone (UD)
tel. +39 0432 747211

lab@catas.com

LR

LAB N 0027 L
Membro degli MRAEA IAF e ILAC

Testing Certification Research

P
TEST REPORT
CERANTOLA S.PA.

305922 /3 VIA GIORGIONE 2-ZONA IND.LE

— 5 31037 RAMON DI LORIA (TV)
Sl ITALIA

Date of receipt: 19/02/21
Date of test: 10/03/21
Date of issue: 11/05/21
Sample name: ALPHA

Seat and back static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back static load test, clause 6.4, EN 1728:2012+AC:2013

Test results:

Seat load Back force Number
N N of cycles Remarks
1.600 410 10 No defects
Note:

According to EN 1728:2012+AC:2013, back force has been reduced from 560 N to 410 N to avoid tipping.

Seat front edge static load, clause 6.5, EN 1728:2012+AC:2013

Seat load Number Remarks
N of cycles
1.300 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name an wheg\;rz!evam ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

page 1/1



e CATAS Sp.A. Testing site:

@ via Antica, 24/3 via Antica, 24/3 ACC RE DIA &
L'ENTE (TALANO DI ACCREDITAMENTD

33048 San Giovanni al Natisone {UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Testing Certification Research Www.catas.com lab@catas.com L. [ -
N A
TEST REPORT
@ CERANTOLA S.P.A.
305922/ 4 VIA GIORGIONE 2-ZONA IND.LE
Revision: 0 31037 RAMON DI LORIA (TV)
evision: ITALIA
Date of receipt: 19/02/21
Date of test: 15/03/21
Date of issue: 11/05/21
Sample name: ALPHA

Vertical load on back rest EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Vertical static load on back rest clause 6.6, EN 1728:2012+AC:2013

Test results:

Seat Downwards
Number of
load force Sl Remarks
N N applications
1.300 600 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name an wher(retevant ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between resulls and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

page 1M1



s CATAS Sp.A. Testing site:
via Antica, 24/3 via Antica, 24/3 ACC RE DlA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALIAND DI ACCREDITAMENTD.

+39 0432 747211 - lab(@catas.com tel. +39 0432 747211
Testing Certification Research WWW,catas.com labf@catas.com A -
TEST REPORT
CERANTOLA S.P.A.
305922 /5 VIA GIORGIONE 2-ZONA IND.LE
. 31037 RAMON DI LORIA (TV)
Revision: 0 ITALIA
Date of receipt: 19/02/21
Date of test: 19/04/21
Date of issue: 11/05/21
Sample name: ALPHA

Seat and back fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results:

Seat force | Back force Number Rematks
N N of cycles
1.000 300 100.000 No defects

Note:
The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian

on 12/05/21
The @rﬁd‘

Dr:Franco Buli

The sample name ant} when\relevant,.ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test ‘others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test resuits are referred to the sample as received.

page 1/1




— CATAS S.p.A. Testing site:
via Antica, 24/3 via Antica, 24/3 ACC RE D IA P t’
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TALIANO DI ACCREDITAMENTD.

+39 0432 747211 - labcatas.com tel. +39 0432 747211
Testing Certification Reseorch Www.catas.com labf@catas.com LAB N* 0027 L

Membio degll MRAEA, IAF ¢ ILAC

TEST REPORT
CERANTOLA S.PA.
305922 /6 VIA GIORGIONE 2-ZONA IND.LE
Flewlsiar: 5 31037 RAMON DI LORIA (TV)
' ITALIA
Date of receipt: 19/02/21
Date of test: 29/04/21
Date of issue: 11/05/21
Sample name: ALPHA

Seat front edge durability test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat front edge durability test clause 6.18, EN 1728:2012+AC:2013

Test results:

Points of Seat force | Number of Rimarks
application N cycles
100 mm back from
the front and 800 50.000 No defects
sides edges
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name and} wherirelevant,fs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.

page 1/1



—— CATAS S.p.A. Testing site:
" via Antica, 24/3 via Antica, 24/3 ACC REDIA &
’ \ 33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITAUANO DI ACCREDITAMENTO.

+39 0432 747211 - labf@catas.com tel. +39 0432 747211
Testing Certification Reseorch W, catas.com labt@catas.com i ;';ggl: h:PQUEIT L
TEST REPORT
CERANTOLA S.P.A.
305922 /7 VIA GIORGIONE 2-ZONA IND.LE
Revision: 0 31037 RAMON DI LORIA (TV)
gvision: ITALIA
Date of receipt: 19/02/21
Date of test: 04/05/21
Date of issue: 11/05/21
Sample name: ALPHA

Seat impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Seat impact test clause 6.24, EN 1728:2012+AC:2013

Test results:

Mass of Height
impactor of drop Impact point g‘lfug:ge; Remarks
kg mm P
25 240 point A 10 No defects
25 240 100 mm from the front 10 No defects
seat edge
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name antd} wherhrelevant,ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test ‘others. Additions, deletions or allerations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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CATAS Sp.A. Testing site:
via Antica, 24/3 via Antica, 24/3 ACC RE DIA 3 R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE TAUANO DI ACCREDITAMENTO.

+39 0432 747211 - labi@catas.com tel. +39 0432 747211
Testing Certification Research WWW.CAIAs.com lab@catas.com N -,
TEST REPORT
CERANTOLA S.P.A.
305922 /8 VIA GIORGIONE 2-ZONA IND.LE
Revision: 0 31037 RAMON DI LORIA (TV)
evision: ITALIA
Date of receipt: 19/02/21
Date of test: 05/05/21
Date of issue: 11/05/21
Sample name: ALPHA

Back impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013+AC:2013

Back impact test clause 6.25, EN 1728:2012+AC:2013

Test results:

Mass of
Angle . Number
o lmpkactor of cycles Remarks
g
38 6,5 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013+AC:2013, level 1.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name ani wher(relavant ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless

otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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—— CATAS S.p.A. Testing site:

via Antica, 24/3 via Antica, 24/3
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Testing Certification Research WWW,catas.com labf@catas.com
TEST REPORT
CERANTOLA S.P.A.
305922 /9 VIA GIORGIONE 2-ZONA IND.LE
Revision: o 31037 RAMON DI LORIA (TV)
evision: ITALIA
Date of receipt: 19/02/21
Date of test: 11/05/21
Date of issue: 11/05/21
Sample name: ALPHA

Rolling resistance of unloaded chair EN 1335-3:2009 AC:2009, clause 7.4

Rolling resistance of unloaded chair, clause 7.4

Type of castors: H

Test surface: steel floor

Test speed: 50 mm/s

Seat height: lowest position

Test results:

Measured resistanc e :
dr ANGe Minimum allowed resistance

of castors N Remarks
N
13,5 12 No defects

Unless otherwise specified, measurement uncertaintie expanded to a confidence level of about 95% are +2,0 N.

The measurement uncertainties stated in this document have been determined according to UNI CEl 70098-3:2016. They were
estimated as expanded uncertainty obtained by multiplying the standard uncertainty by the coverage factor k corresponding to a
confidence level of about 95%. Normally k=2.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/06/21.

The managing digector
DrxFranco Buli

Love w22 e

The sample name an wher(gilevant its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others, Additions, deletions or alterations are not permitted. This test report must always be reproduced in ils entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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! CATAS S.p.A. Testing site:
via Antica, 24/3 via Antica, 24/3 ACC RE D IA " K
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) VENTE ITALIANQ O! ACCREDITAMENTO

+39 0432 747211 - lab(@catas.com tel. =39 0432 747211

Testing Certification Research www.calas.com labecatas.com !;!(:mtm:{-fq?\l\‘:;g%{’l&iu iLac
TEST REPORT
CERANTOLA S.P.A.

305922 /10 VIA GIORGIONE 2-ZONA IND.LE

Biavision: . 31037 RAMON DI LORIA (TV)
’ ITALIA

Date of receipt: 19/02/21
Date of test: 11/05/21
Date of issue: 11/05/21
Sample name: ALPHA

Stability EN 1022:2018, clause 7.3

Type of chair: fixed geometry
Positioning of chair components: as specified in Table 1 of EN 1022:2018
Loads and masses according to table B1 of EN 1022:2018, annex B

Forwards overturning

Forwards overturning, clause 7.3.1 : does not overturn
Forwards overturning for seating with foot rest, clause 7.3.2 : /
Corner stability, clause 7.3.3 : does not overturn

Sideways overturning

Sideways overturning, all seating without arm rests, clause 7.3.4 : does not overturn
Seating with arm rests, clause 7.3.5.2 ! /
Seating with raised side edges, clause 7.3.5.3 : /

Rearwards overturning

Rearwards overturning all seating with back rests, clause 7.3.6

Minimum force required: 144 N : does not overturn
Tilting seating, clause 7.4.2 /
Reclining seating with leg rest, clause 7.4.3 /
Reclining seating without leg rest, clause 7.4.4 /
Rearwards stability test for rocking chairs, clause 7.4.5 /

The test results comply with the requirements in clause 7.2 of EN 1022:2018.

This test report is part of a PDF file digitally signed by Franco Bulian
on 12/05/21.

The sample name an wher(q;levant ifs description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the
sample submitted for the test others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless
otherwise required by standards and technical specifications or agreed with the customer, any declarations of conformity made by CATAS are based on the comparison
between results and reference values, where the confidence intervals of the measures are not taken into account. Unless otherwise stated, sampling is made by the
customer; in this case the test results are referred to the sample as received.
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ALPHA cerantolac

Swivel base chair on self-braking wheels (with hard or soft tread, in the same color as the base),

equipped with a gas column for height adjustment, which can be operated using a special lever
under the seat.

ALPHA USE INSTRUCTION

In order to guarantee the product solidity and duration, we suggest to:

Before use make sure of the product's correct assembly.

Do not remove any components from the chair manually or by using tools.

Presence of gas column: only trained personnel can proceed with its replacement and /
or maintenance.

Do not swing the chair while using.

Do not sit on the backrest.

Do not stand on your feet or your knee on the chair.

Avoid any contact with heat sources.

The chair is not suitable for outdoor use, even if covered.

Chairs must be moved grabbing it from the backrest.

To use the chair on linoleum floors or floors covered with carpet or rugs, we
recommend the use of rigid wheels; for hard stone, wood or tile floors we recommend
the use of soft wheels.

The seat height can be adjusted by the lever under the seat.

MAINTENANCEADVICES

o In case of liquid reversal on the chair surface clear immediately by using a clean and
dry cloth;

e For plastic parts use only mild soap;

» For metal parts use only water, no soap

e Avoid mandatory the use of chemical solvent or detergent because they might alter
the esthetical and physical characteristics of the product

EXPECTED USE

e WAITING ROOMS
¢ CONFERENCEROOMS
¢ MEETING ROOMS

CERANTOLA SPA



ALPHA cerantolac’

Seduta su base girevole a cinque razze su ruote auto frenanti (con battistrada duro o morbido, dello
stesso colore della base), dotata di colonna a gas per la regolazione dell’altezza, attuabile tramite
apposita leva posta sotto il sedile.

ISTRUZIONI D’USO SEDIA ALPHA
Al fine di garantire la stabilita e la durata nel tempo dell’articolo, si consiglia di:

- Prima dell'uso assicurarsi che I'articolo sia assemblato correttamente.

- Non rimuovere alcun componente della sedia manualmente o tramite l'utilizzo di utensili.

- Presenza di colonna a gas: solamente personale addestrato pud procedere con la sua

sostituzione e/o manutenzione.

- Non fare oscillare il prodotto durante I’utilizzo.

- Non sedersi sulla spalliera.

- Non salire con i piedi e/o con le ginocchia sulla sedia.

- Evitare il contatto con fonti di calore.

- Il prodotto non ¢ adatto ad uso esterno, anche se coperto.

- Le sedie vanno movimentate dallo schienale.

- Perl'utilizzo della sedia su pavimenti in linoleum o ricoperti da moquette o tappetti si
consiglia ['uso di ruote rigide; per pavimenti in pietra dura, legno o piastrelle si consiglia
l'uso di ruote morbide.

- Lraltezza del sedile puo essere regolata usando I’apposita leva posta sotto il sedile.

CONSIGLI DI MANUTENZIONE

- lliquidi rovesciati devono essere assorbiti immediatamente con un panno pulito ed asciutto.

- Per le parti in plastica utilizzare sapone neutro.

- Per le parti in metallo non usare detergenti ma solo acqua.

- EVITARE TASSATIVAMENTE I'uso di solventi o di detergenti chimici, poiché
potrebbero alterare le caratteristiche estetiche e fisiche dell’articolo.

USO PREVISTO
- Seduta per sale d’attesa

- Seduta per sale conferenza
- Seduta per sale riunioni

CERANTOLA SPA



—r—— @  CATAS SpA. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg, Imprese Udine 33048 S. Giovanni al Nat. UD  Via Braille, 5
nr. iser. C.F. 01818850305  Tel. 0432.747211 ra. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567

Prove, certificazione e ricerca P IVA: 01818850305 http://www.catas.com Fax 039.464365
C Soc, €984.250,00 i.v. lab@catas.com lissone(@catas.com

Declaration of conformity

n° 12248/ 2019

According to the results of the following tests:

EN 16139 test report n. 266375- 1/2019
EN 16139 test report n. 266375- 2/2019
EN 1728 test report n. 266375- 3/2019
EN 1728 test report n. 266375- 4/2019
EN 1728 test report n. 266375- 5/2019
EN 1728 test report n. 266375- 6/2019
EN 1728 test report n. 266375- 7/2019
EN 1728 test report n. 266375- 8/2019
EN 1728 testreport n. 266375- 9/2019
EN 1728 test report n. 266375- 10/2019
EN 1728 test report n. 266375- 11/2019
EN 1728 test report n. 266375- 12/2019
EN 1728 test report n. 266375- 13/2019
EN 1728 test report n. 266375- 14/2019
EN 1728 test report n. 266375- 15/2019
EN 1022 test report n. 266375- 16/2019

we hereby testify that
ALPHA SLED BASE WITH ARMS

of company
CERANTOLA S.P.A. - VIA GIORGIONE 2-ZONA IND.LE - 31037 RAMON DI LORIA (TV)ITALIA

complies with the strenght, durability and safety requirements
of 1st level of EN 16139:2013

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

March 28th, 2019

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no others. Additions, deletions
’ or alterations are not permitted.



. ®  CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Tests, ceriffication and tesearch www.catas.com lab@catas.com
Date received: 18/02/19 CERANTOLA S.P.A.
X VIA GIORGIONE 2-ZONA IND.LE
Date of issue: 28/03/19

31037 RAMON DI LORIA (TV)
Report consists of 16 test reports. ITALIA

Defects before testing: None

Sample name: ALPHA SLED BASE WITH ARMS

SAMPLE N° 266375

Overall dimensions: 550 x 530 x 820 (h) mm

List performed tests:

1. Safety requirements EN 16139:2013+AC:2013

2. Information for use EN 16139:2013+AC:2013

3. Seat and back static load test EN 1728;2012+AC:2013
4. Vertical load on back rest EN 1728:2012+AC:2013

5. Arm sideways static load test EN 1728:2012+AC:2013
6. Arm downwards static load test EN1728:2012+AC:2013
7. Vertical upwards static load on arm rests EN 1728:2012+AC:;2013
8. Seat and back fatigue test EN 1728:2012+AC:2013

9. Seat front edge durability test EN 1728:2012+AC:2013
10. Arm fatigue test EN 1728:2012+AC:2013

11. Leg forward static load test EN 1728:2012+AC:2013
12. Leg sideways static load test EN 1728:2012+AC:2013
13. Seat impact test EN 1728:2012+AC:2013

14. Back impact test EN 1728:2012+AC:2013

15. Arm rest impact test EN 1728:2012+AC:2013

16. Stability - EN 1022:2005

This document is validated by digital signature and time sfamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

aging Director
ndrea Giavon

The sample name and, when releygnt, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 1 of 2



e B % CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab/@catas.com tel. +39 0432 747211

Tests, certification and research Www,catas.com labf@catas.com

SAMPLE N° 266375

Date of issue: 28/03/19
Sample weight: Not determined
Sample name: ALPHA SLED BASE WITH ARMS

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.

Page 2 of 2



= &  CATAS SpA. Testing site:

via Antica, 24/3 via Braide Matte, 4 ACC RE DIA P g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE ITALANO DI ACCREDITAMENTD

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research wwiv.catas.com lab@catas.com Membto dL:.;E 3:;.?‘»:),2'\7&7 e ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/ 1 31037 RAMON DI LORIA (TV)
, ITALIA
Date received: 18/02/19
Date of test: 20/0219 g e e
Date of issue: 28/0319 i 3 |
Sample name: ALPHA SLED BASE WITH ARMS

Safety requirements EN 16139:2013+AC:2013

Safety requirements clause 4

Statement checked Remarks
Corner and edges in contact with the users:
* Absence of sharp edges and corners Yes

Edges on the handles:

T « Absence of sharp edges and corners in the direction of the force

Handles not present

Other edges:

+ Absence of sharp edges and corners Yes
Accessible hollow components:

* The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

chair to come operate unintentionally.

« It shall not be possible for any movable and adjustable part of the

Movable and adjustable parts
not present

Connections between parts of the structure:

« It shall not be possible for any load bearing part of the seating

to come loose unintentionally o

Parts which are lubricated:

« All the parts which are lubricated shall be designed to protect users Lubricated parts not present
Shear and squeeze points between movable parts = 8 mm = 25 mm:

» Shear and squeeze points under influence of powered mechanism Mechanism not present

- Shear and squeeze points during normal use and during normal No

movements and actions
[Conformity to clauses 4.1 and 4.2 of standard EN 16139:2013: YES

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when

evant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




o B CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RED IA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALIANO DI ACCREDITAMENTO

) +39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and rescarch wwiv.catas.com lab@catas.com Membro ql;“‘;ﬁ\r;‘n? E,Z.TW & ILAC
- d@"
TEST REPORT ) CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/ 2 31037 RAMON DI LORIA (TV)
) [TALIA

Date received: 18/02/19
Date of test: 28/03/19 i _
Date of issue: 28/03/19 N T
Sample name: ALPHA SLED BASE WITH ARMS

Information for use EN 16139:2013+AC:2013

Information for use clause 7

Statement checked Remarks

Information for use in the language of the country in which

the chair will be delivered to the end user Italian language

Information regarding the intended use (Annex B of EN 16139:2013) Present
Instruction for operating the adjusting mechanisms, where applicable Not applicable
Assembly instructions, where applicable Not applicable
Instruction for the care and the maintenance of the chair Present

Information on the choice of castors in relation to the floor surface
if the chair is fitted Casiare nol prosant
Advice that only trained personnel may replace or repair seat )
height adjustment components with energy accumulators if Seat height adjustment not present
the chair is fitted

Conformity to clause 7 of standard EN 16139:2013: YES

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

Managing Director
(P fiodsa Giavon

The sample name and, when reléyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sublitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




] ®  CATAS SpA. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA 1 R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE [TALANO DI ACCREDITAMENTO

+39 0432 747211 - lab/@catas,com . tel. +39 0432 747211
Tests, certification and research www.catas.com lab@catas.com Membro dI:?] P-TF.!EEJ%«JI"-F elLac
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375 /3 31037 RAMON DI LORIA (TV)
ITALIA
Date received: 18/02/19
Date of test: 20/02/19
Date of issue: 28/03/19 |
Sample name: ALPHA SLED BASE WITH ARMS

Seat and back static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Seat and back static load test, clause 6.4, EN 1728:2012+AC:2013

Test results:

[ Seat load Back force Number
{ N N of cycles Remarks
1.600 510 10 No defects
Note:

According to EN 1728:2012, back force has been reduced from 560 N to 510 N to avoid tipping.

Seat front edge static load, clause 6.5, EN 1728:2012+AC:2013

Seat load Number
| N of cycles REMmEnS
1.300 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Direcfives which regulate the electronic
signature systems.

aging Director
Andrea Giavon

ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
ed for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
therwise stated, sampling has been carried out by the orderer. pag. 1/1

The sample name and, when rel
report relates to the sample sub
reproduced in its entirety. Unles



————! @ CATAS Sp.A. Testing site:
via Antica, 24/3 ] via Braide Matte, 4 ACCRE D IA ' g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE [TAUANO Df ACCREDITAMENTO
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

www.catas.com labf@catas.com LAB N° 0027

Tests, certification and research Membro degli MRA EA, IAF e ILAC

TEST REPORT
266375/ 4

CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Date received: 18/0219 AL
Date of test: 21/02119

Date of issue: 28/03/19 |

Sample name: ALPHA SLED BASE WITH ARMS

Vertical load on back rest EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Vertical static load on back rest clause 6.6, EN 1728:2012+AC:2013

Test results:

Seat Downwards
Number of
Ior\elxd folﬁze applications Remarks
1.300 600 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and lime stamping in accordance
with the ltalian laws and the Eurogean Directives which regulate the electronic
signature systems.

The sample name and, when relgyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



Tests, certification and research

B CATAS S.p.A.

via Antica, 24/3

33048 San Giovanm al Natisone (UD)
+39 0432 747211 - lab@catas.com
wiww, catas.com

Testing site:
via Braide Matte, 4 ACC RE DIA ’ R
33048 San Giovanni al Natisone (UD) VENTE [TALIANG DI ACCRERITAMENTD i

tel. +39 0432 747211

(T LAB N' 0027
iab.gycatas.com Membro degli MRA EA. IAF & ILAC

Date received:
Date of test:
Date of issue:

TEST REPORT
266375 /5

18/02/19
21/0219
28/03/19

Sample name:

v

ALPHA SLED BASE WITH ARMS

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Arm sideways static load test EN 1728:2012+AC:2013

Test results:

Test performed according to EN 16139:2013

Arm sideways static load test clause 6.10, EN 1728:2012+AC:2013

Horizontal
| Number of
folif = applications Remarks
400 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and fime stamping in accordance

with the Italian laws and the Eyropean Directives which regulate the electronic

signature systems.

The sample name and, when

anaging Director

evant, its description, are given by the arderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample siijmitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. ‘ pag. 1/1




@ CATAS S.p.A.

via Antica, 24/3
33048 San Giovanm al Natisone (UD)
+39 0432 747211 - lab@catas.com

Tests, certification and research

wwiv.catas.com

Testing site:
via Braide Matte, 4 ACC RE DIA &
33048 San Giovanni al Natisone (UD) UENTE ITAUANO DI ACCREDITAMENTO =

tel. +39 0432 747211
lab@catas.com LAB N' 0027

Membro degli MRA EA, IAF e ILAC

Date received:
Date of test:
Date of issue:

TEST REPORT
266375/ 6

18/02/19
21/02/19
28/03/19

Sample name:

ALPHA SLED BASE WITH ARMS

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Arm downwards static load test EN1728:2012+AC:2013

Test results:

Test performed according to EN 16139:2013

. Arm downwards static load test clause 6.11, EN 1728:2012+AC:2013

Vertical
Number of
folr\lce applications Remarks
750 5 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance

with the Italian laws and the Eurogean Directives which regulate the electronic

signature systems.

The sample name and, when rel

ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research wwiv catas.com lab@catas.com LAB N* 0027

Membtro degli MRA EAIAF e ILAC

e @ CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA ’ R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE ITAUANO Df ACCREDITAMENTO.

TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/7 31037 RAMON DI LORIA (TV)
) ITALIA

Date received: 18/02119
Date of test: 21/02/19
Date of issue: 28/0319 o
Sample name: ALPHA SLED BASE WITH ARMS

Vertical upwards static load on arm rests EN 1728:2012+AC:2013

Test performed according to EN 16139:2013
Stacking seating clause 6.13.2, EN 1728:2012+AC:2013

Number of stacking seating declared by the customer: 4
Maximum load: 25 kg

Test results:

Number of Time of
lifting application Remarks
cycles s
10 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16132:2013, level 1.

This document is validated by digital signature and lime stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

lanaging Director
Giavon

The sample name and, when fefevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample s itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 11



—— B CATAS Sp.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE D IA &
33048 San Gievanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LUENTE ITALIAND DI ACCREDITAMENTO

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com Iﬂb@cams.com Membro ali;ﬁ\'.:‘s;,?g?m;c ILAC
= @,‘"
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/8 31037 RAMON DI LORIA (TV)
ITALIA
Date received: 18/02/19
Date of test: 21/02/19
Date of issue: 28/03/19 e |
Sample name: ALPHA SLED BASE WITH ARMS

Seat and back fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16138:2013

Seat and back fatigue test, clause 6.17, EN 1728:2012+AC:2013

Test results:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 100.000 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic
signature systems.

The sample name and, when relévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



— ‘B CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4 ACC RED IA B K

33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE [TALANO DI ACCREDITAMENTO.
+39 0432 747211 - lab@catas.com tel, +39 0432 747211

ame LAB N* 0027
Tests, certification and research www.catas.com labf@catas.com Membro degll MRA EA, IAF e ILAC

TEST REPORT
266375 /9

CERANTOLA S.P.A.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Date received: 18/02/19 ITALIA
Date of test: 04/03/19

Date of issue: 28/03/19 e

Sample name: ALPHA SLED BASE WITH ARMS

Seat front edge durability test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Seat front edge durability test clause 6.18, EN 1728:2012+AC:2013

Test results:

. Points of Seat force | Number of
application N cycles Remarks
100 mm back from
the front and 800 50.000 No defects
sides edges
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document js validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Direclives which regulate the electronic
signature systems.

The sample name and, when refgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample suljritted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. ) pag. 1/1




TN B CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA ¥ g
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) UENTE ITALIANO DI ACCREDITAMENTO. =

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, centification and research wwiwv.calas.com lab@catas.com Membro uﬁ‘ !Ti;;slgi.?l.-‘\F g ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/10 31037 RAMON DI LORIA (TV)
LIA
Date received: 18/02/19 L
Date of test: 07/03/19 oo -
Date of issue: 28/03/19 bt |
Sample name: ALPHA SLED BASE WITH ARMS

Arm fatigue test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Arm fatigue test clause 6.20, EN 1728:2012+AC:2013

Test results:

Force
Number
on ar|q1 rest of cycles Remarks
400 30.000 No defects

Note:
The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eurppean Direclives which regulate the electronic
signature systems.

The sample name and, when refevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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Tests, certification and research

CATAS S.p.A.
via Antica, 24/3
33048 San Giovanm al Natisone (UD)

+39 0432 747211 - lab@catas.com

wwiv.catas.com

Testing site:
via Braide Matte, 4 ACC RE DlA &
33048 San Giovanni al Natisone (UD) LENTE ITALIANO DI ACCREDITAMENTD

tel. +39 0432 747211

N* 0027
iﬂb@catas.co]u Membro dl:f";g MREEE IAF e ILAC

TEST REPORT
266375 / 11

Date received: 18/02/19

Date of test: 25/03/19

Date of issue: 28/0319 R
Sample name: ALPHA SLED BASE WITH ARMS

CERANTOLA S.P.A.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Leg forward static load test EN 1728:2012+AC:2013

Test results:

Test performed according to EN 16139:2013

Leg forward static load test clause 6.15, EN 1728:2012+AC:2013

Forward Balancing
horizontal force seat force Number Remarks
N N of cycles
500 1.000 10 No defects

Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the lfalian lJaws and the Eurgpean Directives which regulate the electronic

signature systems.

The sample name and, when r
report relates to the sample sul

naging Director
Giavon

vant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
itted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— B CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA 1 R
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LUENTE ITALLANO DI ACCREDITAMENTO

+39 0432 747211 - lab@catas.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab@catas.com Membto 4‘3‘;9 \I:‘s;.'\lg?l,\.: BILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/12 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 18/02/19

Date of test: 25/03/19

Date of issue: 28/03/19 PG

Sample name: ALPHA SLED BASE WITH ARMS

Leg sideways static load test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Leg sideways static load test clause 6.16, EN 1728:2012+AC:2013

Test results:

Sideways Balancing N

: umber

horizontal force seat I\f||orc:e of cycles Remarks
340 1.000 10 No defects

Note:
According to EN 1728:2012, horizontal force has been reduced from 400 N to 340 N, to avoid tipping.

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic
signature systems.

naging Director
Giavon

The sample name and, when relgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sutimitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 11



e & CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4 ACC RE D IA &

33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD} LENTE ITALIANO DI ACCREDITAMENTO .
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Tests, certification and research www.catas.com lab@catas.com LA (27

Membro degli MRA EA, IAF e ILAC

TEST REPORT
266375 /13

CERANTOLA S.P.A.
VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)

Date received: 18/02/19 TEALEA
Date of test: 25/03M19

Date of issue: 28/0319 s |

Sample name: ALPHA SLED BASE WITH ARMS

Seat impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Seat impact test clause 6.24, EN 1728:2012+AC:2013

Test results:

Mass of Height
; Impact Number
|mpkag:tor of rgrr'?p point of drops Remarks
25 240 point A 10 No defects
100 mm from the
25 240 seat front edge 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the Eurapean Directives which regulate the electronic
signature sysfems.

14 n?gigg Director

The sample name and, when re ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subMitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




— B CATAS Sp.A Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE D IA &
33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD) LENTE ITAUANO DJ ACCREDITAMENTO =

+39 0432 747211 - labf@catas.com tel. +39 0432 747211
Tests, certification and research www.catas com lab@catas.com Memora chﬂ;E‘TF:Pgﬁ?m—'e ILAC
TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/ 14 31037 RAMON DI LORIA (TV)
) ITALIA

Date received: 18/02119

Date of test: 25/0319 o 8 oL

Date of issue: 28/03/19 T R

Sample name: ALPHA SLED BASE WITH ARMS

Back impact test EN 1728:2012+AC:2013

Test performed according to EN 16139:2013

Back impact test clause 6.25, EN 1728:2012+AC:2013

Test results:

Mass of
Angl ) Numb
nge |mp|$:tor of%r;;—lclg; Remarks
38 6,5 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and fime sfamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signafure systems.

The sample name and, when refevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



Tests, certification and research

B CATAS S.p.A.
via Antica, 24/3
33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com

www.catas.com

Testing site:
via Braide Malle, 4 ACC REDIA 1 R
33048 San Giovanni al Natisone (UD) L'ENTE ITALIANO DI ACCREDITAMENTO

tel. +39 0432 747211
lab@catas.com LAB N" 0027

Memtra degli MRA EA. IAF e ILAC

Date received:
Date of test:
Date of issue:

TEST REPORT
266375 /15

18/02/19
25/03/19
28/03/19

Sample name;

ALPHA SLED BASE WITH ARMS

CERANTOLA S.PA.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Arm rest impact test EN 1728:2012+AC:2013

Test results:

Test performed according to EN 16139:2013

Arm rest impact test clause 6.26, EN 1728:2012+AC:2013

Mass of
Angie impactor ONfL::méjlg; Remarks
kg 4
38 6,5 10 No defects
Note:

The test results comply with the requirements in clause 5 of EN 16139:2013, level 1.

This document is validated by digital signature and lime stamping in accordance
with the Italian laws and the Eupopean Directives which regulate the electronic

signalure systems.

The sample name and, when

evant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1




—— 2 CATAS S.p.A. Testing site:
via Antica, 24/3 via Braide Matte, 4 ACC RE DIA i g
33048 San Giovanm al Natisone (UD) 33048 San Giovanni al Natisone (UD) L'ENTE ITALIANO DI ACCREDITAMENTO.

+39 0432 747211 - lab@cams.com tel. +39 0432 747211
Tests, certification and research www.catas.com lab(@catas.com Membrs aLc‘;E '?i;»?g?lm‘- e ILAC
TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
266375/ 16 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: 18/02/119

Date of test: 25/03/19 g Y ;

Date of issue: 28/03/19 b ¥ b |

Sample name: ALPHA SLED BASE WITH ARMS

Stability - EN 1022:2005

Type of chair: fixed geometry

Minimum horizontal force for rearwards overturning of fixed back chair: 163 N

Forwards overturning

Horizontal force : 20 N does not overturn
Rearwards overturning

Fixed back chair

Horizontal force L. 163 N does not overturn

Tilting chair in the rearmost position
Loading discs on the seat x /

Sideways overturning for chairs with arms
Horizontal force : 20 N does not overturn

Sideways overturning for chairs without arms
Horizontal force : /

Forwards overturning for chairs with footrest
Horizontal force : /

The test result complies with the requirements of EN 1022:2005

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Direclives which regulate the electronic
signature systems.

The sample name and, when retévant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 11



cerantolac

CERANTOLA S.P.A.

Via Giorgione , 2 z.i. - 31037 Ramon di Loria (TV) - ltaly
T +39 0423 755013 - F +39 0423 755152
R.EA. TV 190527 - Reg. Imp. TV n. 02143740260
C. Id. IVA CEE n: IT 02143740260
Capitale Sociale Euro 120.000,00 i
e.mall: info@cerantola.com - website: www.ceranlola.com

COLOS

e.mail: info@colos.it - website: www.colos.il

ISTRUZIONI D’USO SEDIA ALPHA
Al fine di garantire la stabilita e la durata nel tempo dell’articolo, si consiglia di:

- Prima dell'uso assicurarsi che l'articolo sia assemblato correttamente.

- Non rimuovere alcun componente della sedia manualmente o tramite I'utilizzo di utensili.

- Verificare che il prodotto venga utilizzato con la base della struttura metallica appoggiata al
pavimento e che lo stesso non consenta scivolamento.

- Non fare oscillare il prodotto durante I’utilizzo.

- Non sedersi sulla spalliera, sui braccioli o sulla tavoletta .

- Non salire con i piedi e/o con le ginocchia sulla sedia

- Per spostare ’articolo, evitare il trascinamento.

- Evitare il contatto con fonti di calore.

- 1l prodotto non ¢ adatto ad uso esterno, se non richiesto.

- Si possono impilare 10 sedie senza carrello , 25 su carrello

CONSIGLI DI MANUTENZIONE

- I'liquidi rovesciati devono essere assorbiti immediatamente con un panno pulito ed asciutto.

- Per le parti in plastica e verniciate utilizzare sapone neutro.

- EVITARE TASSATIVAMENTE I'uso di solventi o di detergenti chimici, poiché
potrebbero alterare le caratteristiche estetiche e fisiche dell’articolo.

USO PREVISTO

- Seduta per casa / ufficio

- Seduta per sale attesa

- Seduta per sale conferenza
- Seduta per comunita/scuole

CERANTOLA SPA



cerantola

CERANTOLA S.PA.

Via Giorgione , 2 z.i. - 31037 Rameon di Loria (TV) - ltaly
T +39 0423 755013 - F +39 0423 755152
R.EA. TV 190527 - Reg. Imp. TV n. 02143740260
C. Id. IVA CEE n: IT 02143740260
Capilale Saciale Euro 120.000.00 (A"
e.mall: info@cerantola.com - website: www.cerantola.com

COLOS

e.mail: info@colos.il - website: www.colos.it

ALPHA USE INSTRUCTIONS

In order to guarantee the product solidity and duration, we suggest to:

- Before use make sure of the product's correct assembly;

- Do not remove any components from the chair manually or by using tools;

- Check that the frame is completely leant to the floor and the floor does not allow
any sliding of the chair;

- Do not swing the chair while using;

- Do not sit on the backrest, arms or writing tablet;

- Do not stand on your feet or your knee on the chair;

- Do not drag the chair, while moving it;

- Avoid any contact with head source;

- The chair is not suitable for outdoor use, if not clearly indicated,;

- Stackable up to 10 without trolley, up to 25 on the trolley

AINTE

- In case of liquid reversal on the chair surface clear immediately by using a clean and dry
" cloth;
- To clean the plastic use only neutral soap;
- Avoid mandatory the use of chemical solvent or detergent because they might alter the
esthetical and physical characteristics of the product.

EXPECTED USE

- HOME/OFFICE

-  WAITING AREAS

- CONFERENCE ROOMS
- SCHOOLS

Cerantola Spa



CATAS SpA. Sede: Via Antica, 24/3 Filiale:
Escr. Reg. Imprese Udine 33048 5. Giovanni al Nat. UD  Via Braille, 5

nr. iscr. C.F. Q1818850305 Tel. 0432.747211 ra. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432747250 Tel. 039.464567
P P IVA : 01818850305 http:/fwww.catas.com Fax 039.464565
settori legno-arredo, ambiente e alimenti C.Soc. €984.250,00 iv. labEecatas.com lissonei@catas.com

Declaration of conformity

n° 11971/ 2018

According to the resulis of the following tests:

EN 16139 test repori n. 242980- 1/2018
EN 16139 test report n. 242980- 2/2018
EN 1728 testreport n. 242980- 3/2018
EN 1728 testreport n. 242980- 4/2018
EN 1728 testreportn. 242980- 5/2018
EN 1728 testreportn. 242980- 6/2018
EN 1728 testreport n. 242980- 7/2018
EN 1728 testreportn. 242980- 8/2018
EN 1728 testreportn. 242980- 9/2018
EN 1728 test report n. 242980- 10/2018
EN 1022 testreport n. 242980- 11/2018

we hereby testify that

ALPHA SLED base

of company
CERANTOLA S.P.A. - VIA GIORGIONE 2-ZONA IND.LE - 31037 RAMON DI LORIA (TVHTALIA

complies with the strenght, durability and safety requirements
of 2nd jlevel of EN 16139:2013

This document is validated by digital signature and time stamping in accordance
with the lfalian laws and the Eurdpepn Directives which regulate the electronic
signature systems.

January 12th, 2018

Sample name is declared by the company who asked for the test. This report relates 1o the samples submitted for the test and no others. Additions,
deletions or alterations are not permitted.




&  CATAS S.p.A.

via Antica, 24/3

33048 San Giovanni ai Natisone (UD)
+39 0432 747211 - labfcatas.com

Testing site:

via Braide Malte, 4

33043 San Giovanai al Natisone (UD}
tel. +39 0432 747211

Tests, certification and research Www.catas.com labgicatas.com
Date received: 01/12/17 CERANTOLA S.P.A.
] _ VIA GIORGIONE 2-ZONA IND.LE
Date of issue: 12701/18 31037 RAMON Di LORIA (TV)
Report consists of 11 test reports. ITALIA
Defects before testing: None
Sample name: ALPHA SLED base
SAMPLE N° 242980

Overall dimensions: 510 x 530 x 830 (h) mm

List performed tests:

. Safety requirements EN 16132:20413+AC:2013

. Information for use EN 16139:2013+AC:2013

. Seat and back static load test EN 1728:2012+AC:2013
. Vertical load on back rest EN 1728:2012+AC:2013

. Seat and back fatigue test EN 1728:2012+AC:2013

. Seat front edge durability test EN 1728:2012+AC:2043
. Leg forward static Joad test EN 1728:2012+AC:2013

. Leg sideways static load test EN 1728:2012+AC:2013
. Seat impact test EN 1728:2012+AC:2043

10. Back impact test EN 1728:2012+AC:2013

11. Stability - EN 1022:2005

CE~NoOhWN -

This document is validafed by digital signafure and time stamping in accordance
with the llalien laws and the European Directives which regulale the efectronic
signalure systems.

FThe sample name and, when refe

"reproduced in its entirely. Untess otherwise stated, sampling has been carried out by the orderer,

t, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

‘report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted, This test report must always be

Page 1 of 2




% CATASSpA, Testing site;

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisone {UD) 33048 San Giovanni al Natisone {UD)
+39 0432 747211 - labfcatas.com tel. +39 0432 747211

Tests, certification and research WWw.catas. com lab@calas.com

SAMPLE N° 242980

Date of issue: 12/01/18
Sample weight: Not determined
Sample name: ALPHA SLED base

Side view Rear view

Bottom view

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the iest and no others. Additions, defetions or alterations are not permitted. This test report must always
be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer,

Page2of2




CATAS S p.A.

via Antica, 24/3

33048 San Giovanni al Natisone (UI3)
+39 0432 747211 - lab@catas.com
wanwcatas.com

Testing site:

via Braide Mattg, 4

33048 San Giovanni al Natisone {UD)
el +39 0432 74721

o LAB N' 0027
Iabbcatas.com Kentro cogi URAEA AF & LAC

EEEHTE TEAIANG DY ACERED ALENT!

Tests, certification and research

TEST REPORT
242980 / 1
Date received; otn2n7
Date of test: 111217
Date of issue: 12/01/18
Sample name: ALPHA SLED base

CERANTOLA S.PA.

VIA GIORGIONE 2-ZONA IND.LE
31037 RAMON DI LORIA (TV)
ITALIA

Safety requirements EN 16139:2013+AC:2013

Safely requirements clause 4

Statement checked Remarks
Corner and edges in contact with the users:
+ Absence of sharp edges and corners Yes

Edges on the handles:

+ Absence of sharp edges and corners in the direction of the force

Handles not present

Other edges:

+ Absence of sharp edges and corners Yes
Accessible hollow components:

* The ends of hollow components are closed or capped Yes

Movable and adjustable parts:

* It shall not be possible for any movable and adjustable part of the
chalr to come operate unintentionally.

Movable and adjustable parts
not present

Connections between parts of the siructure:

+ It shall not be possible for any load bearing part of the seating
to come loose unintentionally

No

Parts which are lubricated:

* All the parts which are lubricated shall be designed to protect users

Lubricated parts not present

Shear and squeeze points between movable parts = 8 mm = 25 mm:

« Shear and squeeze points under influence of powered mechanism

» Shear and squeeze points during normal use and during normal
movements and aclions

Mechanism not present

No

Conformity o clauses 4.1 and 4.2 of standard EN 16139:2013:

YES

The sample name and, when r

This document is validated hy tigital signature and fime stamping in accordance
with the ltalian laws and the Eurdpean Directives which reguiale lhe electronic
signafure systems.

vani, its description, are given by the orderer, and CATAS does nol assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be

reproduced in its entirety. Unless othenwise stated, sampling has been carried out by the orderer. pag. 1/1




CATAS SpA. Testing site: :

via Antica, 24/3 via Braide Matte, 4

33048 San Giovanani al Natisone (UD) 33048 Sar Giovannt al Natisone (UD)
+39 0432 747211 - lab@catas com tel. 439 0432 747211

Tests, certification and research Wiyw.catas com lab@catas.com Reanao ﬁ}?ﬁ;f’?fw #LAD
TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /2 31037 RAMON DI LORIA (TV)
ALIA
Date received: 0iA2117 IT i
Date of test: 11161118
Date of issue: 12/0118
Sample name; ALPHA SLED base

Information for use EN 16139:2013+AC:2013

Information for use clause 7

Statement checked Remarks

Information for use in the language of the country in which

the chair will be delivered to the end user Present
Information regarding the intended use (Annex B of EN 16139:2013) Present
Instruction for operating the adjusting mechanisms, where applicable Not applicable
Assembly instructions, where applicable Not applicable
Instruction for the care and the maintenance of the chair Present

information on the choice of castors in relation to the floor surface
if the chair is fitted Castors not present

Advice that only trained personnel may replace or repair seat
height adjustment components with energy accumulators if Seat height adjustment not present
the chair is fitted

Conformity 10 clause 7 of standard EN 16139:2013: YES

This document s validated by digital signalure and time stamping in accordance
with the ftalian laws end the Eurgpean Directives which regulate the elscironic

signature systems.
naging Director
Vol

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does nof assume responsibility on this matter. This test
report refates to the sample sulimhitted for the test and no others. Additions, deletions or alterations are not permstted This test repori mus! always be
reproduced in its entirety. Unless otherwise stated, sampling has been carred out by the orderer, ' pag. 1/1




CATASSp.A. Testing site:

via Antica, 24/3 via Braide Matte, 4

33048 San Giovanai al Natisone (UD) 33048 San Giovanni al Natisone (H1D}
+39 0432 747211 - labf@catas.com tel. +39 0432 747211

e on EAB N' 0027
wivvcatas.com labg@catas.com Bermeen Cegh MRA EALUE ¢ AL

s, cerlification and rese.

TEST REPORT CERANTOLA S PA.,
VIA GIORGIONE 2-ZONA IND.LE
242980 /3 31037 RAMON DI LORIA (TV)
Date received: 011217 ITALIA
Date of test; HA217
Date of issue: 12/0118
Sample name: ALPHA SLED base

Seat and back static load test EN 1728:2012+AC:2013

Seat and back static load test, clause 6.4

Test resuits:

Seat load Back force Number
N N of cycles Remarks
2.000 600 10 No defects
Note:

According to EN 1728:2012, back force has been reduced from 700 N to 600 N to avoid lipping.

Seat front edge static load, clause 6.5

Seat load Number R K
N of cycles emarks
1.800 10 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the ltalian faws and the European Dirsclives which requlale the electronic
signature systems.

Wihhaging Director
3 Gigvon

The sample name and, when refgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matteri This test
report relates to the sample submyted for the test and no others. Additions, deletions or atterations are not permitted. This test report must ahways be
reproduced in its entirety. Unlessotherwise staled, sampling has been carried out by the orderer. pag. 111
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Tests, certification and research

TEST REPORT

CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /4 31037 RAMON DI LORIA (TV)
Date received: oinz2ny ITALIA
Date of test: 1312147
Date of issue: 12/01/18 i
Sample narme: ALPHA SLED base

Vertical load on back rest EN 1728:2012+AC:2013

Vertical static load on back rest clause 6.6

Test results:

Seat Downwards
Number of
Io&d foiré:e applications Remarks
1.800 200 10 No defects
Note:

The test has been catrled out according to table 1 of EN 16139:2013, level L2 - extreme.

This document is validated by digital signature and time stamping in accordance
with the ftalian faws and the Eurapean Direclives which regulate the electronic
signature syslems.

i namg DJreclor

The sample name and, when refejant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subgntted for the test and no others. Additions, deletions or alterations are not permntted This test repori must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer, : pag. /1




CATAS SpA. Testing site:

via Antica, 24/3 via Braide Matte, 4

33048 San Giovanni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211

Fests, cettification and reszarch WWI catas.com lab@eatas.com Semiro fi‘?&f‘éﬁ’w e

TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /5 31037 RAMON D! LORIA (TV)
Date received: 0112117 ITALIA
Date of test: 13/12/17
Date of issue: 12/01/18
Sample name: ALPHA SLED base

Seat and back fatigue test EN 1728:2012+AC:2013

Seat and back fatigue test, clause 6.17

Test resulis:

Seat force | Back force Number
N N of cycles Remarks
1.000 300 200.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, leve! L2 - extreme.

This document is validaled by digital signalure and time stamping in accerdance
with the flalien faws and the European Directives which regulate the elecironic
signature systems.

anaging Director

The sample name and, when melevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample subimitted for the test and no others. Additions, deletions or alterations are not permitted, This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carred out by the crderer. pag. 1/1
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TEST REPORT CERANTOLAS.PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /6 31037 RAMON DI LORIA (TV)
Date received: o1/1217 ITALIA
Date of test: 232147
Date of issue; 120118
Sample name: ALPHA SLED basge

Seat front edge durability test EN 1728:2012+AC:2013

Seat front edae durability test clause 6.18

Test results:

Points of Seatforce | Number of R
application N cycles emarks
103,;“{:;2?2&390“‘ 800 100.000 No defects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - exireme.

This document Is validaled by digital signature and time stamping in accordance
with the ftalian faws and the Eurogean Direclives which regulale the electronic
signature systems.

The sample name and, when refevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or atterations are not permitted. This test report must always be
reproduced in its entirefy. Unless otherwise stated, sampling has been caried out by the orderer. pag. 1/1
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33048 San Giovarni al Natisone (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - labi@catas.com tel. +39 0432 747211
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Wemizg dezli URA EA AT e ILAD

TEST REPORT CERANTOLA S.PA.
VIA GICRGIONE 2-ZONA IND.LE
242980 /7 31037 RAMON DI LORIA (TV)
i ITALIA

Date received:; 0112117
Date of test: 04/01/18
Date of issue: 12/01/18
Sample name; ALPHA SLED base

Leg forward static load test EN 1728:2012+AC:2013

Leg forward stalic load test clause 6.15

Test results:

Forward Balancing
horizontal force seat force é\étémb]er Remarks
N N ycles
620 1.800 10 MNo defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme,

This decument Is validated by digital signafure and time slamping in accordance
with the llafian laws and the European Direclives which regulate the electronic
signature sysfems.

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report refates 1o the sample submitted for the test and no others, Additions, deletions or alterations are not permitied. This test report must always be
reproduced in its entirety. Unfess otherwise stated, sampling has been carried out by the orderer. pag. 1/1
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Memigo degti WRA EA T e ILAT

TEST REPORT CERANTOLA S PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /8 31037 RAMON DI LORIA (TV)
. ITALIA

Date received: o217
Date of test; 04/01/18
Date of issue: 12/01/18
Sample name: ALPHA SLED base

Leg sideways static load test EN 1728:2012+AC:2013

Leg sideways static load test clause 6.16

Test results:

Sideways Balancing
horizontal force seat force Number Remarks
N N of cycles
530 1.800 10 No defects
Note:

According to EN 1728:2012, horizontal force has been reduced from 760 N to 530 N, to avoid tipping.

The test has been carried out according to table 1 of EN 16139:2013, level L2 - exireme.

This document is validated by digital signature and time slamping in accordance
with the ftalian laws and the Eurgpean Directives which regulate the electronic

signature systems.
naging Director
fo@a—@‘aﬂi

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
repori refates to the sample sulimitted for the test and no others, Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer, pag. i/1
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Vgrton Segh MRAEA AF o 1AL

TEST REPORT CERANTOLA S.P.A,
VIA GIORGIONE 2-ZONA IND.LE
242980 /9 31037 RAMON DI LORIA (TV)
Date received: o1M1217 ITALIA
Date of test: 04/01/18
Date of issue: 1206118 =
Sample name: ALPHA SLED base

Seat impact test EN 1728:2012+AC:2013

Seat impact test clause 6.24

Test results:

Mass of Height Numb
impactor | of drop umber Remarks
kg mm of drops
25 300 10 No detects
Note:

The test has been carried out according to table 1 of EN 16139:2013, level L2 - exireme.

This document is vafidated by digital signalure and lime slamping in accerdance
with the ftatian laws and the Eurgpean Directives which regulate the electronic
signature systems.

anaging Direclor
&

The sample name and, when rglgvant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample sutwnitted for the test and no others. Additions, deletions or alterations are not permxtled This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has.been carred out by the orderer. ! pag. 1/1



CATAS SpA. Testing site:

via Antica, 24/3 via Braide Matte, 4
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E26mted e MRAEA. LWF ¢ AT

TEST REPORT CERANTOLA S.PA.
VIA GIORGIONE 2-ZONA IND.LE
242980 /10 31037 RAMON DI LORIA (TV)
Date received: oinany ITALIA
Date of test: 05/0118
Date of issue: 1200118 |
Sample name: ALPHA SLED base

Back impact test EN 1728:2012+AC:2013

Back impact test clause 6.25

Test results:

Mass of
Angle ; Number
g impﬁgCiOF of cycles Remarks
48 6,5 10 No defects
Note:

The test has been carried cut according to table 1 of EN 16139:2013, level L2 - exireme.

This document is validated by digital signature and time slamping in accordance
wilh the ltalian laws and the European Directives which regulate the electronic
signature sysfems.

naging Director
favon

The sample name and, when refeyant, its description, are given by the orderer, and CATAS does nof assume responsibility on this matter. This test
report relates 1o the sample subigitted for the test and no others, Additions, deletions or.alterations are not permitted, This test report must always be
reproduced in its entirety. Unless othenwise stated, sampling has been carried out by the orderer. pag. 11




CATAS S.p.A. Testing site:

via Antica, 24/3 via Braide Matte, 4
33048 San Giovanni al Natisene (UD) 33048 San Giovanni al Natisone (UD)
+39 0432 747211 - lab@catas.com tel. +39 0432 747211
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Bermlas deghi MRA EA AT 2 ilAL

TEST REPORT CERANTOLA S.PA,
VIA GIORGIONE 2-ZONA IND.LE
242980 / 11 31037 RAMON D! LORIA (TV)
Date received:; 01217 TALIA
Date of test: 05/0118
Date of issue: 12/01118
Sample name: ALPHA SLED base

Stability - EN 1022:2005

Type of chair: fixed geometry

Minimum horizontal force for rearwards overiurning of fixed back chair: 159 N

Forwards overturning
Horizontal force : 20 N doss not overturn

Rearwards overturning
Fixed back chair
Horizontal force : 158 N does not overturn

Tilting chair in the rearmost position
Loading discs on the seat : /

Sideways overturning for chairs with arms
Harizontal force : /

Sideways overturning for chairs without arms
Horizontal force : 20 N does not overurn

Forwards overturning for chairs with footrest
Horizontal force ; /

Test passed

This document is validaled by digital signature and time stamping in accordance
with the ftalfan laws and the European Directives which regulate the electronic
signature syslems.

The sample name and, when refeyant, its descriplion, are given by the orderer, and CATAS does not assume responsibility on this matier. This test
report ralates to the sample subitted for the test and no others, Additions, defetions or alterations are not permllted This test report must always be
.reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. : pag. 1/1
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CERANTOLA S.PA.

Via Giatgiene . 2 2.1 - 31037 Ramon di Lotia (TV) - laly
T +39 0423 755013 - ¥ 439 0423 755152
R.EA. TV 190527 - Reg. Imp. TV n. 02143740260
C. 1d. VYA CEE #n: IT 02143740260
Capitale Soclale Ewro 120.000,00 Lv.
e.mail. Info@ ceraniola.com - website: www.cerantola.com

COLOS

e.mail: Into@colos.it - webslle: www.colos It
1

ALPHA USE INSTRUCTIONS

In order to guarantee the product solidity and duration, we suggest to:

- Before use make sure of the product's correct assembly;
- Do not remove any components from the chair manually or by using tools;

- Check that the frame is completely leant to the floor and the floor does not allow

any sliding of the chair;
- Do not swing the chair while using,
- Do not sit on the backrest, arms or writing tablet;
- Do not stand on your feet or your knee on the chair;
- Do not drag the chair, while moving it;
- Avoid any contact with head source;
- The chair is not suitable for outdoor use, if not clearly indicated;
- Stackable up to 10 without trolley, up to 25 on the trolley

MAINTENANCE ADVICES

- In case of liquid reversal on the chair surface clear immediately by using a clean and dry

cloth;
- To clean the plastic use only neutral soap;

- Avoid mandatory the use of chemical solvent or detergent because they might alter the

esthetical and physical characteristics of the product.

EXPECTED USE

-  HOME/OFFICE

- WAITING AREAS

- CONFERENCE ROOMS
-  SCHOOLS

Cerantola Spa
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CERANTOLA S.PA,

Via Giorgione , 2 2.1, - 31037 Ramon di Lora (TV) - Haly
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R.EA. TV 190527 - Reg. Imp. TV n. 02143740760
C. id. IVA CEE n: IT 02143740260
Capitate Soclale Euro 120,000,00 A2
a.mail. Inlo@cerantola.com - websile: www.cerantola.com

COLOS

e.maill: Info@colos.iH - website: www.colos. i

ISTRUZIONI D’USO SEDIA ALPHA
Al fine di garantire la stabilita e la durata nel tempo dell’articolo, si consiglia di:

- Prima dell'uso assicurarsi che l'articolo sia assemblato correttamente.

- Non rimuovere alcun componente della sedia manualmente o tramite 1'utilizzo di utensili.

- Verificare che il prodotto venga utilizzato con la base della struttura metallica appoggiata al
pavimento e che lo stesso non consenta scivolamento.

- Non fare oscillare il prodotto durante 1utilizzo,

- Non sedersi sulla spalliera, sui braccioli o sulla tavoletta .

- Non salire con i piedi e/o con le ginocchia sulla sedia

- Per spostare Particolo, evitare il trascinamento.

- Evitare il contatto con fonti di calore.

- 1l prodotto non ¢ adatto ad uso esterno, se non richiesto.

- S1possono impilare 10 sedie senza carrello , 25 su carrello

CONSIGLI DI MANUTENZIONE

- Iliquidi rovesciati devono essere assorbiti immediatamente con un panno pulito ed asciutto.

- Per le parti in plastica e verniciate utilizzare sapone neutro,

-  EVITARE TASSATIVAMENTE I'uso di solventi o di detergenti chimici, poiché
potrebbero alterare le caratteristiche estetiche e fisiche dell’articolo.

USO PREVISTO

- Seduta per casa / ufficio

- Seduta per sale attesa

- Seduta per sale conferenza
- Seduta per comunita/scuole

CERANTOLA SPA
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DIREZIONE CENTRALE PER LA PREVENZIONE E LA SICUREZZA TECNICA
CENTRO STUDI ED ESPERIENZE

VISTO il Decreto Ministeriale 26 giugno 1984 concernente "Classificazione di reazione al fuoco ed
omologazione ai fini della prevenzione incendi";

VISTI il Decreto Ministeriale 3 Settembre 2001, recante "Modifiche ed integrazioni al Decreto 26 giugno 1984
concernente classificazione di reazione al fuoco ed omologazione ai fini della prevenzione incendi" e il Decreto
Ministeriale 28 maggio 2002 recante rettifiche al decreto medesimo;

VISTA la circolare del Ministero dell'Interno n. 17 Ml (SA) del 16 aprile 1987 concernente "Omologazioni ed
estensioni delle omologazioni per i materiali omogenei prodotti in spessori e colori variabili";

VISTA la circolare n. 7 del 18 giugno 2004 recante "DD.MM. 26/06/1984 e 03/09/2001 Omologazione di mobili
fissati, e non, agli elementi strutturali, realizzati con pit materiali omogenei";

VISTO il certificato di omologazione rilasciato dal Ministero dell'lnterno in data 17/07/2008 alla ditta
CERANTOLA S.P.A. sita in Via Giorgione, 2 — 31037 RAIMON DI LORIA (TV), concernente la serie denominata
"SERIE DREAM" (codice di omologazione: TV2689D30D100003);

VISTA listanza presentata dalla predetta ditta CERANTOLA S.P.A. di RAIMON DI LORIA (TV), per ottenere
I'estensione dellomologazione di cui al comma precedente alla serie di propria produzione denominato "SERIE
ALPHA";

VISTI i disegni della serie denominata "SERIE ALPHA"

S| ESTENDE

la validita dell'omologazione relativa al certificato di cui in premessa alla serie denominata "SERIE ALPHA" prodotta
dalla ditta CERANTOLA S.P.A. di RAIMON DI LORIA (TV), cui viene assegnato il numero di codice
TV2689D30D100003E04, ai soli fini della prevenzione incendi, nella CLASSE di REAZIONE al FUOCO 1 (UNO) e se
ne AUTORIZZA la riproduzione, ai sensi dei decreti ministeriali 26 giugno 1984 e 3 settembre 2001 conformemente ai
disegni citati in premessa e condizionatamente alla stretta osservanza di quanto contenuto nella dichiarazione
d'impegno redatta dal legale rappresentante della ditta CERANTOLA S.P.A. di RAIMON DI LORIA (TV), circa la
esclusiva utilizzazione di materiali aventi tutte le caratteristiche, apparenti e non apparenti, identiche a quelle dei
materiali impiegati nella produzione della serie denominata "SERIE DREAM" citata in premessa.

Sul marchio o sulla dichiarazione di conformita, da allegarsi ad ogni tipo di fornitura del serie oggetto della
presente omologazione, dovranno essere riportati:

- NOME DEL PRODUTTORE: Ditta CERANTOLA S.P.A. (o altro segno distintivo);
- ANNO DI PRODUZIONE (da indicarsi);
- CLASSE DI REAZIONE AL FUOCO: 1 (UNO);
- CODICE: TVv2689D30D100003E04;
- IMPIEGO: MOBILE (SEDIA);
- MANUTENZIONE: METODO "D" COME DA UNI 9176 (1998).
Si richiamano tutti gli obblighi di legge spettanti al produttore e a tutti i soggetti comunque interessati, a norma
del Codice Civile, del Codice Penale e dei decreti ministeriali 26 giugno 1984 e 3 settembre 2001.
Il presente atto, ad eccezione dei casi di decadenza e revoca dell' omologazione previsti dall'art.9, punti 2 e 3,
~ del D.M. 26/06/84, ha validita di 5 anni dalla data di rilascio ed & rinnovabile alla sua scadenza.

Roma, 21077 2019 IL DIRETTORE CENTRALE
- (CAVRIANI)
Firmato in forma digitale ai sensi di legge

[=] 5 [=]
s
[m] g Fasc. 3807 sott.3153

N.B. IL PRESENTE ATTO DI OMOLOGAZIONE E' RIPRODUCIBILE UNICAMENTE NELLA SUA INTEGRALE STESURA
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